
Six Monthly Compliance Report of Environmental Clearance  

For 

Viscose Staple Fibre, Sulphuric Acid and Carbon-Di-sulphide 

 

EC-2007 

Submitted to:- 
 

Ministry of Environment Forest & Climate 

Change, (WR Office) Bhopal Ministry of Environment 

Forest & Climate Change, New Delhi 

Central Pollution Control Board, Zonal Office 

(Vadodara) Gujarat Pollution Control Board-Bharuch 

 

Submitted By:- 

 

Grasim Industries Limited 

(Unit: - Grasim Cellulosic Division) 

Plot No. 1 GIDC Vilayat Industrial Estate, 

PO-Vilayat, Taluka-Vagra, Dist: - Bharuch-

392012, Gujarat, India 

Period: -01.10.2019 to 31.03.2020 

 

 

 

 

 



 

Compliance Status Report for “Environmental Clearance” Accorded by the MoEF 

For 

Grasim Cellulosic Division (GCD), Viayat Project 
 
 
 

List of Annexure 
 

Sr. No. Title Annexure No. 

1 GIDC offer Allotment Letter  Annexure-1 

2 GIDC Approval for Water Effluent Annexure-1A 

3 Chlor Alkali EC Annexure-2 

4 Effluent Treatment - Monthly Monitoring Report from Unistar  Annexure-3 

5 Registration Certificate for Refilling & Recycling Hazardous Waste Annexure-4 

6 GIL CPP Amendment Annexure-5 

7 Stack - Monthly Monitoring Report from Unistar Annexure-6 

8 Acknowledgment EC Compliance Apr-19 to Sep-19 Annexure-7 

9 Ambient Air (Inside Plant) - Monthly Monitoring Report from Unistar Annexure-8 

10 VSF CCA & CCA Amendment for Debottlenecking Annexure-9 

11 BEIL Membership – 3500TPA Annexure-10 

12 Upstream & Downstream - Monthly Monitoring Report from Unistar Annexure-11 

13 Ambient Air (Nearby Villages) - Monthly Monitoring Report from Unistar Annexure-12 

14 LDO & HSD Licenses Annexure-13 

15 GPCB Monthly Report Mar-20 Annexure-14 

16 Rainwater Harvesting Report Annexure-15 

17 CSR Report Annexure-16 

16 BSE – NSE Report Annexure-17 

17 Information letter to MOEF Annexure-18 

18 CCA Compliance Report (Oct-19 to Mar-20) Annexure-A 

 

 

 



Compliance Status Report for “Environmental Clearance” Accorded by the MoEF 

For 

Grasim Cellulosic Division (GCD), Vilayat Project 
 

-: Introduction: - 
 

1. Grasim Industries Limited (GIL), incorporated on 25th Aug., 1947; is a flagship company of the Aditya Birla 

Group and India's pioneer in manufacturing of Viscose Staple Fibre (VSF) a man-made, biodegradable fibre 

with characteristics akin to cotton. 

2. M/s. Grasim Industries Ltd. has four VSF Plants in India which are located at Nagda (Madhya Pradesh), Harihar 

(Karnataka), Kharach & Vilayat (Gujarat). 

3. Grasim Cellulosic Division, Vilayat is a latest plant in the Pulp & Fibre business, commissioned in Apr-2014 

which produces both grey VSF and specialty fibre. This is the company's first plant producing specialty grade 

fibre. 

4. The Company’s main production is Viscose Staple Fibre, Sulphuric Acid, Carbon-Disulphide. 

5. All the operation related permits, including Environmental Clearance, Forest Clearance from MOEF&CC and 

Consents to Establish (CTE) & Consent to Operate (CTO) has obtained from Gujarat Pollution Control Board, 

are in place. 

6. Environmental quality monitoring in & around the project site is being carried out by GPCB & NABL approved 

Laboratory on a regular basis. 

7. 04 No. of Ambient Air Quality Monitoring Stations (AAQMS) along with Environmental Parameter Display 

Board at main gate have been established. 

8. Continuous Emission Monitoring System has installed in process stacks of Rayon (Fibre) plant and H2SO4 acid 

plant for regular monitoring of CS2, SO2 etc. 

9. Online TOC, pH & flow meters installed at the outlet of ETP, before discharging treated effluent to GIDC 

pipeline.                                                                                                                      

10.  Green belt is being developed as per the CPCB guidelines to curb the emission and also to provide an  

aesthetic look. 

11.  Point wise compliance status of Environmental Clearance for GCD, Vilayat is furnished herewith. 



Compliance Status Report for “Environmental Clearance” Accorded by the MoEF 

For 

Grasim Cellulosic Division (GCD), Vilayat Project 
 

Compliance status on Environmental Clearance 

MOEF Ref. Letter No.: J-11011/463/2007-IA II (I), dated 20-12-2007 

 
Sr. No. Stipulation Compliance Status 

1 This reference to application No. Nil, dated 9th May-2007 along with Form-I & pre-feasibility 

report seeking the environmental clearance for the above mentioned project and 

subsequent correspondence vide letters dated 28th September 2007, 13th October 2007 and 

30th November 2007. 

- 

 

 

 

 

2 & 3 

The Ministry of Environment & Forest has examined the proposal along with the 

correspondence mentioned above and noted the proposal is to set up the Viscose Staple 

Fibre (VSF) plant at plot # 1, GIDC Industrial estate, Vilayat, Vagra, Bharuch district Gujarat 

by M/s Grasim Industries Limited (Grasim Cellulosic Division) 

Latitude : 21 deg 46’8” and 21 deg 

47’11”North 

Longitude : 72 deg 53’18”and 72 deg 

54’49”East 

 

The Total Cost of the Project is Rs. 1200 Crores  Total Cost 1703 Crores 

No ecological sensitive areas are located within 15 KM periphery of the plant site. Yes 

The proposed plant is to be located in notified Industrial area at GIDC (Gujarat Industrial 

Development Corporation) 

Yes 

Total land taken on lease from Gujarat Industrial Development Corporation for the plant is 

567 Acres.  

530 Acre area provided on lease 

from GIDC after having provision of 

land for power corridor. GIDC offer 

letter attached as  Annexure-1 

 

 

 

 

 



Following will be the products & production capacity:- 

Note for Production Quantity: - State Environmental Impact Assessment Authority (SEIAA), Gujarat has also issued an amendment vide 

letter no. SEIAA/Guj./EC/1(d2), 4(d) & 5(f) /96/2011,  dated 30-May-2011 in their Permission to increase production of CS2 to 31025 TPA and 

H2SO4 to 36500 TPA, EC copy has attached as Annexure-2 

Products=> Viscose Staple 

Fibre 

Carbon Di 

sulphide 

Sulfuric 

Acid 

Sodium Sulphate 

(Byproduct) 

Power 

Generation 

EC Amendment  

As per EC No. J-11011/463/2007-IA II (I), Dated  

20.12.2007 

127750 23725 102200 83038 25 MW 

EC Amendment  

As per EC No. F. No. J-11011/321/2016-IA-II(I) Pt 

Dated – 15.01.2018 

255500 
(36500 by De bottle 

necking & 91250 by 

new lines) 

34675 182500 166076 to 210788 55 MW 

Total Production (Tons) – Oct-19 to Mar-20 85154 11895 54006 54623 - 

Total Production (Tons) – Apr-19 to Sep-19 84419 15874 64690 52758 - 

Total Production (Tons) – FY-19 159629 27122 109640 108943 - 

Total Production (Tons) – FY-18 133644 20297 112300 101093 - 

Raw Material Consumption (TPA) 

As per EC F. No. J-11011/463/2007-IA-II(I), 

Dated – 20.12.2007 

Pulp 

(Dissolving 

Grade) 

130305  

 

Caustic Soda 

100% 

74095 

Sulphur 

55079 

Charcoal 

7118 

 

Consumption (Tons) Oct-19 to Mar-20 85469 43745 28102 NIL  

Consumption (Tons) Apr-19 to Sep-19 84766 45432 34978 NIL  

Consumption (Tons) FY-19 160595 91930 59121 NIL  

Total Consumption FY-18 134990 80392 53874 NIL  

Justification for Raw Material Quantity: Pulp & Caustic consumption is increased due increase in VSF production under de-bottnecking 

after receiving EC amendment in Jan-2018. Coal (255500 TPA) will be used as a Raw Material: -  

Power Plant Covered under Chemical Division consent. State Environmental Impact Assessment Authority (SEIAA), Gujarat has issued 

an amendment vide letter no. SEIAA/Guj./EC/1(d), 4(d) & 5(f) /96/2011,  dated 30-May-2011 for use of natural gas in place of charcoal 

in CS2 plant,  details attached  as Annexure-2 

 

 

 

Total Water Requirement of the plant will be 25,000 m3/day 

and will be sourced from Narmada River, supplied by GIDC. 

 

Average Water consumption for last six months (Oct’19 to Mar’20) 

13,486        m3/day (for VSF plant only), sourced from Narmada River, 

supplied by GIDC (Except Power plant), following are the tabulated water 

Consumption details in Table No.01 



 

4 

Following are the GIDC offer cum allotment letter details. 

1) Letter No. GIDC/POJ/MKT/GRASIM/575 

Dated 06th December-2006 

Agreement for Water Supply 15.60 MLD 

Effluent Discharge 12.48 MLD 
  

2) Letter No. GIDC/SE/CG//BRH/1236 

Dated 29th December-2016 

Agreement for Water Supply 25.00 MLD 

Effluent Discharge 19.40 MLD 

 

 

 

 

 

Table No.01 

Month  Water Consumption (m3/day) 

Average Minimum Maximum 

Oct-19 13293 11046 14618 

Nov-19 13598 11634 14763 

Dec-19 14222 12868 15914 

Jan-20 13778 12625 15777 

Feb-20 13654 12314 15611 

Mar-20 11406 2559 14967 

Avg. 13325   

3) Letter No. GIDC/BRH/WS/494  

Dated 3rd.July,2019 

Agreement for Water Supply 35.00 MLD 

Necessary agreement of water supply is made with GIDC Agreement of water supply is made with GIDC on 06.12.2006, details as 

per Annexure-1 & 1A. 

A full-fledged Effluent Treatment Plant will be installed with 

Primary & Secondary treatment facilities based on extended 

aeration activated sludge process. 

 

 

 

 

 

Full Fledged ETP installed, which comprises of; 

1. Primary Treatment: -Grit Chambers, Equalization tank, 

Neutralization tank & Primary Clarifier with sludge 

dewatering system installed. 

2. Extended aeration activated sludge process: -Diffused 

aeration system. 

3. Secondary treatment: - Biological reactor with 

secondary clarifier & settling tanks. 

Treated effluent  quality for the period of Oct-19  to Mar-20  is summarized as under Table no. 02 

Monthly Test Report from Unistar Refer as Annexure – 3 

 

Third Party Lab Details: - 

Agency: - Unistar Environment & Research lab Pvt. Ltd NABL : - NABL Certificate Number TC-7753 

Address: -GIDC, Char Rasta, Vapi NABL Certificate Issue Date & Expiry Date: - 15.09.2018 to 14.09.2020 

(Copy of NABL Certificate is attached with Test Report (Annexure-3) 

 



 

 

ETP PFD: - 

pH Temp. TSS
Oil & 

Grease

Fluorid

e
Sulphide TKN Amm. N as N Copper Zinc BOD COD

Total 

Res Cl2
Arsenic Mercury

Hexavalent 

Chromium 

Trivalent

Chromium
Lead Cadmium Nickel Cyanide

Phenolic 

Comp

Seleniu

m
Mangnese Iron

Vanadi

um

Nitrate 

Nitrogen
Bio Assay Test

Unit - deg C mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit
mg/li

t
mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit

mg/li

t

mg/li

t
mg/lit

GPCB limit 6.0 - 9.0
Not Exceed 

more than 35 

deg C
100 10 15 5 50 50 3 15 100 250 1 0.2 0.01 0.1 2 0.1 0.05 3 0.2 5 0.05 2 3 0.2 50

Oct-19 7.24 32 90 BDL 1.10 BDL 17.5 11.7 BDL 1.9 75 236.5 0.9 BDL BDL BDL 0.10 BDL 0.04 0.04 BDL 0.37 BDL BDL 0.27 BDL 1.00 Complied

Nov-19 7.60 32 40 BDL 0.96 BDL 23.1 17.5 BDL 1.8 81 237.0 BDL BDL BDL BDL 0.09 BDL 0.03 0.03 BDL 0.32 BDL BDL 0.19 BDL 1.60 Complied

Dec-19 7.54 31 58 BDL 0.95 BDL 7.2 BDL BDL 1.8 36 124.0 BDL BDL BDL BDL 0.14 BDL 0.01 0.14 BDL 1.05 BDL BDL 1.59 BDL 11.70 Complied

Jan-20 7.18 29 15 BDL 1.06 BDL 8.5 BDL BDL 1.8 52 165.0 BDL BDL BDL BDL 0.04 BDL 0.03 0.13 BDL 0.92 BDL BDL 1.67 BDL 13.00 Complied

Feb-20 7.26 29 30 BDL 1.10 0.8 22.7 17.1 BDL 1.7 46 149.0 BDL BDL BDL BDL 0.05 BDL 0.04 0.13 BDL 0.85 BDL BDL 1.54 BDL 9.30 Complied

Mar-20 7.31 30 29 BDL 1.20 0.6 25.8 18.2 BDL 1.6 38 133.0 BDL BDL BDL BDL 0.04 BDL 0.03 0.13 BDL 0.64 BDL BDL 1.43 BDL 8.60 Complied

Min 7.18 29.00 15.00 0.00 0.95 0.60 7.20 11.70 BDL 1.64 36.00 124.00 0.93 BDL BDL BDL 0.04 0.00 0.01 0.03 0.00 0.32 BDL BDL 0.19 BDL 1.00

Max 7.60 32.00 90.00 0.00 1.20 0.80 25.80 18.20 BDL 1.88 81.00 237.00 0.93 BDL BDL BDL 0.14 0.00 0.04 0.14 0.00 1.05 BDL BDL 1.67 BDL 13.00

Average 7.36 30.50 43.67 ND 1.06 ND 17.47 16.13 BDL 1.78 54.67 174.08 ND BDL BDL BDL 0.08 ND 0.03 0.10 ND 0.69 BDL BDL 1.11 BDL 7.53

90% Survival o f 

fish after 96hrs.

Month & 

Date of 

Sampling

FINAL TREATED EFFLUENT

Table No.02



 

 

 After treatment the treated effluent will be disposed of in Gulf of 

Khambat via pipeline already laid by GIDC 

Treated effluent is being pumped to GIDC effluent collection station, 

Vilayat, from where it is pumped to Gulf of Khambat by GIDC. 

 

 

 

 

 

 

 

 

 

 

 

5 

The main source of Air pollution will be CS2 plant, Viscose plant, 

Sulphuric Acid plant and Coal based captive power plant. The 

proposed pollution control equipment are: 

 

 

 

 

 

CS2 Plant 

Carbon disulphide recovery system 4 nos. CS2 Recovery system using condensation route 

installed in spinning section. 

Oil scrubbing system for recovery of CS2   This is not applicable as the installation is natural gas based 

CS2 plant. 

Genosorb system is installed  

Water/ chilled water condensers  

Brine condensers 

Klaus kiln for CS2 plant Klaus kiln for CS2 plant installed to recover Sulphur  

 The stack of 175m shall be provided to reduce 

GLC of CS2 & H2S  

The stack of 175m has provided to reduce GLC of CS2 & H2S 

from VSF plant. 

Dust extraction cum Ventury scrubbing System 

for CS2 Furnace 

Not applicable as CS2 is manufactured by natural gas instead 

of charcoal. 
 

Acid Plant 
Gas scrubbing system for tail gases Two stage Caustic Scrubber installed  

Mist eliminators  Installed for all 3 nos. of towers 
 

Power plant 
Electrostatic Precipitator (ESP) in power plant 

along with 100 m height stack 

Electrostatic Precipitator (ESP) in power plant along with 125 

m height stack installed under chemical Division 

Ash Handling plant Ash Handling Plant Installed as a part of Chemical Division. 
 

Auxiliary 

section 

Cyclone Cyclones are installed 

Water scrubbers Ventury water scrubbers are Installed 

 

 

6 

 

 

During regeneration process of Cellulose from Viscose in Spg. 

Machine CS2 & H2S will be liberated. It will be extracted through 

powerful exhaust system and discharged through chimney.  

CS2 & H2S from Spg. Machine is extracted through Powerful exhaust 

system provided at spinning machines, connected with main chimney of 

175m height through genosorb plant. 

The part of liberated fugitive emission in work zone area will be 

controlled by modified exhaust system, motorized curtain in Spg. 

Machine,  Air curtain at stretch & feed rollers and modified bottom 

exhaust 

The part of liberated fugitive emission in work zone area is   

controlled by modified exhaust system, motorized curtain in Spg. 

Machine.  

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

7 

 

 

 

 

 

 

 

Spent catalyst (2.5 MT/Year) 

 

Spent Catalyst Disposal Details are as under Table No.03 

Table No. 03 

Disposed To. TSDF (Refer BEIL Membership as 

Annexure-10) 

Agency: - Bharuch Enviro Infrastructure Limited 

Reference BEIL/ANK/2019 

Membership Qty 5000 Ton/Annum 

Consent Qty. 2.5MT/Year 

Oct-19 to Mar-20  0.0 MT 
 

Spent resin from D.M plant (4 MT/Year) Spent Resin Disposal Details are in following table 

Disposed To. TSDF (Refer BEIL Membership as 

Annexure-10) 

Agency: - Bharuch Enviro Infrastructure Limited 

Reference BEIL/ANK/2019 

Membership Qty 5000 Ton/Annum 

Consent Qty. 4.0 MT/Year 

Oct-19 to Mar-20  0.0 MT 
 

Sulphur de-ashing sludge will be disposed off through common 

TSDF  

Sulphur de-ashing sludge is not generated as we have natural gas based 

CS2 plant.  

Used oil will be sold to CPCB registered recyclers Used Oil Sold to CPCB Registered Agency & following are the details of 

Agency in Table No 04 & Refer Annexure-4 for Vendor Registration. 

Table No. 04 

Used Oil is being sent 

to. 

Registered refiners as per CC&A 

guidelines 

Recycler Details M/s ABC Organics & Chemicals, plot # 

605, GIDC Estate, Panoli, Dist. Bharuch 

(Gujarat) 

Registration no. GPCB/HAZ-RF-184/45/2014, Dated 

17/12/2014. 

Membership Qty 1500 Ton/Annum 



 

 

Consent Qty. 10.0 MT/Year 

Oct-19 to Mar-20  5.14 MT 
 

Fly ash  will be disposed off as per Fly Ash Notification 2003 and 

used for brick / cement manufacturing 

 

We have not installed power plant. Power & steam is being taken from 